
JUB 

Product Code:

Batch Reference:

Product Description:

Batch End Date and Time:

Operator:

Temperature:

Relative Humidity:

JT3 D6 H 

Samples

12mm  STS Board 

15/11/2019 11:24

JU

18

41

Specimen Number Yield
N

Yield
mm

Max Force
N

Elongation at Max Force
mm

1.00 1160 1.38 1220 1.66
2.00 1250 1.29 1250 1.28
3.00 1200 1.19 1200 1.19
4.00 1050 1.24 1230 1.62
5.00 1130 1.22 1260 1.50
6.00 1310 1.25 1330 1.42
7.00 1170 1.20 1170 1.19
8.00 1120 1.48 1120 1.48
9.00 1300 1.38 1300 1.37
10.0 1180 1.49 1180 1.66

1190 1.31 1230 1.44Average
79.7 0.113 62.5 0.180SD
1310 1.49 1330 1.66Maximum
1050 1.19 1120 1.19Minimum
257 0.302 212 0.472Range
1170 1.27 1230 1.45Median

Pull-Out tests using JT3 D6 H  from 12mm STS Board 

N.B. The results above are obtained from tests carried out in accordance with equipment conforming to BS 5427 on a random sample
of fasteners. Information supplied should form part of a general guide only.
EJOT UK LTD, Hurricane Close, Sherburn Enterprise Park, Sherburn in Elmet, LEEDS LS25 6PB.
Tel. 01977 687040
www.ejot.co.uk

Notes:

Internal ID - 1774
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Output: Pullout (rev. 2182)


